SOSHIMURA

PRODUCT INSTALLATION INSTRUCTION MANUAL

L7

YOSHIMURA JAPAN CO., LTD.

KAWASAKI NINJA ZX-25R | ZX-4R | ZX-4RR
RACING FULL SYSTEM HEPTA FORCE TSS

Be sure to read the instruction carefully before starting the work. It is necessary to follow the contents to install Yoshimura product.

1. Applicable Model :

| Model | KAWASAKI Ninja ZX-25R / ZX-4R / ZX-4RR |

2. Product Information :

Description KAWASAKI Ninja ZX-25R / ZX-4R | ZX-4RR Racing Full System HEPTA FORCE
Cyclone Type K247SHTC1(Stainless) / K247THTC1(Titanium) Part Number Titanium Blue Sleeve : 150-247-A26G0
Main Material Stainless Steel / Titanium (Titanium) Titanium Sleeve : 150-247-A28G0
Weight Stainless / (SSF) : 5.3kg, (STB) : 5.1kg Part Number Satin Finish Sleeve : 150-247-C23G0
o o oy [Titanium / (TT)&(TTB) : 3.9kg (Stainless) Titanium Blue Sleeve  : 150-247-C26G0
3. Contents:
No. Descriptions Part No. Q'ty |No. Descriptions Part No. Q'ty
1 Exhaust Pipe#1 (Titanium) 151-238-A200 1 9 | Connector Ring 138-137-3032 4
Exhaust Pipe#1 (Stainless) 151-238-C200 10 | Flange 117-035-0020 4
2 Exhaust Pipe#2 (Titanium) 152-238-A200 1 11 | Silencer Bracket 161-238-0220 1
Exhaust Pipe#2 (Stainless) 152-238-C200 12 | Button Bolt M6x20 803-206-4020 3
3 Exhaust Pipe#3 (Titanium) 153-238-A200 1 13 | Washer M6x13 812-206-1310 2
Exhaust Pipe#3 (Stainless) 153-238-C200 14 | Flange Nut M6 823-006-1000 2
4 Exhaust Pipe#4 (Titanium) 154-238-A200 1 15 | Button Bolt M8x45 803-208-5045 2
Exhaust Pipe#4 (Stainless) 154-238-C200 16 | Washer M8x16 812-108-1612 2
5 Exhaust Collector (Stainless) 158-238-5000 2 17 | Flange Nut M8 823-008-1250 2
Exhaust Collector (Titanium) 158-238-8000 18 | Sensor Boss Adapter 862-218-1210 1
6 Tailpipe (Titanium) 155-247-A200 1 19 | Washer (Copper) 812-318-0000 1
Tailpipe (Stainless) 155-247-C200 20 | Exhaust Spring (Floating) 118-001-0000 | 12
Silencer Assy Satin Finish Sleeve 156-238-C23G0 21 | Spacer 6-15-5 860-006-1505 1
7 | Silencer Assy Titanium Blue Sleeve 156-238-C26G0 | 1 |22 | Blind Plug 862-112-1812 1
Silencer Assy Titanium Sleeve 156-238-C28G0 23 | Washer M12 812-112-0000 1
8 | Connector Pipe 142-390-3610 4 | 24 | Extension Cable 101-247-1000 1

(-
Parts Diagram

15

SD#74 (Pre-installed)
Parts No. : 138-138-3274-01 16

-

803-208-5040 : Button Bolt M8x40: 2pcs

S
It is required following parts additionally when
& using Yoshimura Rear Sets X-TREAD together.

8 4pcs/each

—/

221012

150-247-A2/C2 ZX-25R/4R H-TSS-2 1/13




